

MPC METAL sp. z o.o.  
Smoluchowskiego 7  
20-474 Lublin  
NIP: PL 9462602229  
Numer BDO: 000129962



## INSPECTION CERTIFICATE

nr **WZE-00000086/10/2021/FSW/2**

Date of issue:

**2021-10-27**



0102005000002200187

**ORIGINAL**

Customer:

**Feon Oy**  
**PL 15**  
**00511 HELSINKI**  
**NIP: FI 27330384**

Delivery address:

**Feon Oy / Hattula**  
**Onnitie 3**  
**13720 PAROLA**

3.1 EN 10204

2.2 EN 10204

Order No.: 38419

Lp.	Product / Specifications	Dimensions	Quality / Finished condition	Weight:
1	Cold drawn bar, rd EN 10277, EN 10278	rd 50.00 h9 3000+200	S355J2C+C	4,980 T

### I. CHEMICAL COMPOSITION

Charge No.	C	Mn	Si	P	S	Cr	Ni	Cu	Mo	Al	Pb		N <sub>2</sub>
592802	0,13	1,27	0,22	0,015	0,025	0,07	0,09	0,22	0,021	0,024			

### II. MECHANICAL TESTS

Charge No.	R <sub>e</sub> /R <sub>p0.2</sub> * min [Mpa]	R <sub>m</sub> [Mpa]	A5* min [%]	Hardness [HB]	Other tests*
592802	335	580	9,0		

\* test is carried out under the agreement made on placing the order

### III. CHARACTERISTICS AND PARAMETERS AGREED ON PLACING THE ORDER

Surface: cl.1

Straightness:

Other tests:

**Agata Pastusińska**

Approved by:

Issued by:

### DECLARATION OF CONFORMITY

MPC Metal Ltd declares that the product satisfies requirements of documents to in this Certificate.

applies to raw state of materials EN-10025 directive 93/68 EWG

